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Torque test report - 435
Mame of Party Ws. Al Eleclnicais, Sample Delaiis; Biass Cable Glani

Rajkot
Enquiry Mo & Date - 102 Dt 11-05-07

Tesiing Date : 180807

Detalls of Instrument: -
Cuantity

Sr. No.

Gther Details: - |l

Torgue Test: The minimum acceptable torque test on cable glands were done as per B56121

Gland Size Min acceptable Torque(Nm) Remarks
208 (ABW2085) 63 Pass
20 (ABW20) 65 Pass
25 (ABW235) 95 Pass
32 (ABW32) 110 Pass
40 (ABW40) 130 Pass
50 (ABWS50) 165 Pass
63 (ABW63) 195 Pass
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Tested By : Dy. Manager (Testing) fg«Mﬂnager (Testing)

Note : 1. No part of this Report may Reported except in Full without the prior written permission of the head of the Department.
2. The Results pertain to specify sample only.
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